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AARER S
BODY & IT'S ACCESSORIES

5k S | 146RB- | 199RB- | 199R- | 146RBL~ | 199RBL-

NO PART NO | #A-1 *¥A-1 | *A-1 *A-1 *A-1 i PARTS NAME

1 102A 1 1 1 7T —h LA N — Top cover

2| 102Aa 1 1 7 — & B N — Top cover

3 103A 2 2 2 2 2 7 — &b b A Y —& 4 v |Screw 3/16"(4.76)x32/18
4 105 2 2 2 2 2 MR A& A+ v Screw 9/64"(3.57)x40/10
5 107 2 2 2 2 2 MR (KR40 A+~ Screw 9/64"(3.57)%x40/6.5
6 109 1 2 2 1 2 MR (N5 A v Screw 9/64"(3.57)%x40/6.5
7 112a 1 1 1 1 1 N Thread guide

8| 113A 1 1 1 1 1 =7 H&H Three hole thread eyelet

9 114 1 1 1 1 1 =Y HREME A v Screw 11/64"(4.37)x40/5.5
10 115 2 2 2 2 2 7 — A ZH(EM)& A v |Arm thread guide

11 116 2 2 2 2 2 7 — A ZAH(E )& A v |Screw 9/64"(3.57)x40/6
121 117 1 1 1 1 1 K &5t Tension post thread guide
131 118 1 1 1 1 1 K&xps+ v Screw 9/64"(3.57)x40/6
14 119 1 1 1 1 1 KM THE Tension post rocket

15 120 1 1 1 1 1 ARMTHEH S v Screw 15/64"(5.95)x28/10
16] 121 1 1 1 1 1 IR Tension post

171 122 1 1 1 1 1 KT A v Screw 9/64"(3.57)x40/4
18 123 1 1 1 1 I IR Take up spring

19| 123a 1 KELY YA Take up spring

20 124 2 2 2 2 2 AT Tension disk

21 125 1 1 1 1 1 Ao = Tension release washer
22 126 1 1 1 1 FF Y A Tension spring

23| 126a 1 FF Y A Tension spring

24 127 1 1 1 1 1 ZPHTF 7 b Tension nut

25 128 1 1 1 1 1 i A A GG 1D T il wick

26| 129 1 1 1 1 1 |y v 7 @7 = b Felt

27 130 1 1 1 1 1 W v @En) Ay — Qil tank (Front) cover

28] 131 2 2 2 2 2 i A G 1D Screw 9/64"(3.57)%x40/6.5
29 132 1 1 1 1 1 sy v (18) Oil tank (Rear)

30| 133 2 2 2 2 2 s ¥ 7 (R A Y Screw 9/64"(3.57)x40/11
31 134 7 7 7 W ¥ 7 (%Al Oil wick

32| 134a 5 5 | ¥ o (iR)HHE Oil wick

33 135 1 1 1 1 1 Mg > (Hg)7 = b Felt

34| 136 1 1 1 1 1 Ws 7R N — Oil tank (Rear) cover

35| 137 2 2 2 2 2 W > 7 (4R) # ¥ —&i A ¥ |Screw 9/64"(3.57)x40/6.5
36| 138A 1 1 1 1 1 RKRTIVAE Y Tension releasing pin

371 140 2 2 2 2 2 sl 4 v Screw 11/64"(4.37)x40
38 141 1 1 1 1 1 R Bed slide

39 142 1 1 1 1 1 =R AN Bed slide spring

401 143 2 2 2 2 2 WY A A Y Screw 3/32"(2.38)x56

411 144 1 1 1 1 1 F 7 b Nut7/32"(5.56)x32

42 145 1 1 1 1 1 = Holder

43 146 2 2 2 2 2 A v Screw 3/16"(4.76)x28/12
44 701 1 T—AhLNY b Arm bed

45| 701a 1 T —AhNY b Arm bed

46 701b 1 T—ANY } Arm bed

47 701c 1 T—ALNY b Arm bed

48] 701d 1 7 —AhN7} Arm bed

491 702 1 1 TR Face plate

50| 702a 1 1 1 TR Face plate

51 703 1 Al (CKX) Arm side cover (Large)
52| 703a 1 1 Al (KX) Arm side cover (Large)
53| 703b 1 Al (KX) Arm side cover (Large)
54| 703c 1 A5 (KX) Arm side cover (Large)
55 704 1 1 A5 (/D) Arm side cover (Small)
56| 704a 1 1 1 A5 (/) Arm side cover (Small)
571 705 1 1 FR Needle plate

58| 705a 1 1 1 SR Needle plate

59 1 1 1 BN — Cover (For cam)

60 2 2 2 L Screw
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REMERE

SEWING MECHANISM

L Z& 5 | 146RB-| 199RB- | 199R- | 146RBL- | 199RBL—
NO PART NO | *A-1 *kA-1 | *A-1 *A-1 *A-1 fin % PARTS NAME
1 201 1 1 1 1 1 R Needle bar frame
2 202 1 1 1 1 1 SHEEtR L e~ Hinge pin
3 203 1 1 1 1 1 BHEEREIEE Y kA v Screw 11/64"(4.37)x40/6
4| 205A 1 1 1 1 1 FaRzSid) Needle bar connecting stud bushing
5 206A 1 1 1 1 1 ST = Needle bar connecting stud
6 207A 1 1 1 1 1 I HEH ST = Washer
7 208A 1 1 1 1 1 SIS = S A v Screw 11/64"(4.37)x40
8| 209 1 1 1 1 T 5 T Screw 11/64"(4.37)x40/5.5
9 2104 1 1 1 1 1 $¥er 72> a > b Needle bar connecting link
10| 211 1 1 1 1 1 2 7 7 mA v Screw
11 216 1 1 1 1 1 kA v Screw
12 217 1 1 1 1 1 KPS = il Take-up lever link hinge pin
13] 218 1 1 1 1 1 RFEZ = #ilik & v Screw 15/64"(5.95)x28/10
14| 220A 1 1 1 1 s 7 7 Take-up crank
15] 220Aa 1 77 v Take-up crank
16 221 3 3 3 3 3 M7 7 ¥ 704 v (k) [Screw 1/4"(6.35)x40/6
17| 223A 1 1 1 1 1 KFE2? 7 27 Needle crank
18 224 1 1 1 1 1 KB 7~ 714 v(K)  |Screw (Large)
191 226 1 1 1 1 1 2 7 ¥ 7 8”7 b ZPAHR|Needle bar connecting link guide plate
20 227 2 2 2 2 2 kA v Screw 9/64"(3.57)x40/6.5
21|  230A 1 1 1 1 1 i 2 & v (£) Arm shaft bushing (Left)
22 231 1 1 1 1 1 i A v (Fo)k A v Screw 15/64"(5.95)x28/10
23| 2324 1 1 1 1 1 kA 7 — Arm shaft collar
24| 233 2 2 2 2 2 by 7 —ikA v Screw
25|  236A 1 1 1 1 1 il Arm shaft (Horizontal) lever gear
26| 237 4 4 4 4 4 bl E IR A v Screw 1/4"(6.35)x40/7
271 238 1 1 1 1 1 i A & (47) Arm shaft bushing (Right)
28] 239 1 1 1 1 1 L A v () A Y Screw 15/64"(5.95)x28/10
29 240 1 1 1 1 1 NE I Hand weel
30 241 2 2 2 2 2 NAIHGREA Y Screw 15/64"(5.95)%28/16
31| 242A 1 1 1 1 1 N A I HGE A Y Positioning screw 11/32"(8.73)x28
32|  243A 1 1 1 1 1 Lk — A (4) Gear case complete
33| 2454 1 1 1 1 1 A7 () Upright shaft gear (Upper)
34| 247A 1 1 1 1 1 7 Hif Upright shaft
35| 248A 1 1 1 1 1 AL A s v (L) Upright shaft bushing (Upper)
36| 249 1 1 1 1 1 |l g v ()b 4 v Screw 15/64"(5.95)x28/10
37| 250A 1 1 1 1 1 AL A 8OV () Upright shaft bushing (Lower)
38| 251 1 1 1 2 2 |l A s V()R A Y Screw 15/64"(5.95)x28/10
39| 252A 1 1 1 1 1 Sl () Upright shaft gear (Lower)
40|  254A 1 1 1 1 1 THH 7 — A (4) Upright shaft gear case complete
41| 2574 1 1 1 T il Hook drive shaft
42| 257Aa 1 1 T il Hook drive shaft
43| 258A 1 1 1 1 1 il =L (A7) Hook drive shaft gear (Right)
44 259 4 4 4 4 4 | FEhSEERCA) I A v Screw 1/4"(6.35)x40/7
45|  260A 1 1 1 1 1 T A & v (47)(F) Hook drive shaft bushing (Right) complete
46| 261 1 1 1 1 1 T A OV () A Y Screw 15/64"(5.95)x28/7
471 262A 1 1 1 1 1 Tl A 7 — Hook drive shaft collar
48 263 2 2 2 2 2 Tl 7 —ik A v Screw 15/64"(5.95)%28/4.5
49|  264A 1 1 1 2 2 T A & v (E)(F) Hook drive shaft bushing (Left) complete
50| 265 1 1 1 2 2 |FllA s v (Zk A v Screw 15/64"(5.95)x28/7
51| 266A 1 1 1 1 1 T i EEL () Hook drive shaft gear (Left)
52 267 2 2 2 2 2 R () 1k A v Screw 1/4"(6.35)x40/7
53 268 1 1 1 1 1 il e Hook shaft gear
54| 269 2 2 2 2 2 Ll E IR A v Screw 11/64"(4.37)x40/6
55| 271 1 1 1 1 1 FWH s — A kA v Screw 9/64"(3.57)x40/6.5
56| 273 1 1 1 1 1 il A 8 v (H)) Hook shaft bushing (Front)
571 274 2 2 2 2 2 |BEA s v @EDIEA Y Screw 15/64"(5.95)x28/4.5
58| 275 1 1 1 1 1 EHhA s H 7 — Hook shaft bushing collar
59 276 2 2 2 2 2 Ll A VA 57— kA v |Screw 11/64"(4.37)x40/3.8
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SEWING MECHANISM

LR e

146RB-

199RB-

199R-

146RBL-

199RBL-

NO PART NO *A-1 *A-1 | *A-1 *A-1 *A-1 i PARTS NAME
60| 277 1 1 1 1 1 il A 5OV (1%) Hook shaft bushing (Rear)
61 278 1 1 1 1 1 Sl A 2 v (418)1F # ~|Screw 15/64"(5.95)%28/7
62 279 1 o Hook
63] 280 1 1 g A & v () Arm shaft bushing (Middle)
64| 281A 1 1 1 1 1 REAIN Bobbin case position bracket
65 282 1 1 1 1 1 EA N I Screw 11/64"(4.37)x40/10
66 283 1 1 fa Needle (DPx17 18#)
67 283a 1 1 & Needle(DPx5 16#)
68 283b 1 & Needle(DPx5 14#)
69 284 1 rers—=2 Bobbin case
70 286 2 2 2 2 2 77 v X—= Washer
71 287A 1 1 1 AR Balance weight
72 288 2 2 2 v Screw 15/64"(5.95)x28/10
73] 706A 1 1 1 1 U ¥ 7 RFEEL) Take up lever complete
741 706Aa 1 U ¥ 7 RFE(EL) Take up lever complete
75| 707 1 1 1 1 1[5t Needle bar
76 708 1 1 1 1 1 SRR = Needle bar frame holder
77 709 1 1 1 1 1 FHEAR = &5 4 v Screw 9/64"(3.57)x40/6.5
78 710 1 1 1 1 1 S R Needle bar thread guide
791 711 1 1 1 1 2 Hook shaft

71la 1 iy Hook shaft
80 712 1 1 1 1 o Hook
81 713 1 1 1 1 e Bobbin
82 713a 1 e Bobbin
83 714 1 1 1 1 rerysr—=2a Bobbin case
84| 715 1 1 1 1 1 Ellithd 7 — Hook shaft gear case
85| 773A 1 1 1 gy Arm shaft
86| 773Aa 1 1 gy Arm shaft
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2 A
PRESSER FOOT MECHANISM

H W& S| 146RB- 199RB- | 199R- | 146RBL—| 199RBL-
NO PART NO *A-1 *A-1 *A-1 *A-1 *A-1 i PARTS NAME
1 306 1 1 1 1 1 =G A v Screw
2 309 1 1 1 1 1 f=FE7 4y Screw 15/64"(5.95)x28/8
3 311 1 1 1 1 1 [# = Es b A v Screw 15/64"(5.95)x28/7
4 378 1 1 1 1 1 51 bk Lifting lever link
5 379 1 1 1 1 1 5] bl 4 v Screw 3/16"(4.76)%32
6 380 1 1 1 1 1 W=y Presser bar lifting and releasing lever bracket|
7 381 1 1 1 1 1 RTIALN— Tension releasing lever
8 382A 1 1 1 1 1 KTV A L ov—E 4 v |Screw 11/64"(4.37)x40/8
9 386 1 1 1 1 1 ELIERANE Spring
10 387 1 1 1 1 1 = 1% Presser bar
11| 716A 1 1 = ped s 4 K Presser bar guide
121 717 2 2 =L 4 4 F &% 4 v |Screw 9/64"(3.57)%x40/8
13| 718A 1 1 = 4 Presser bar holder
14| 718Aa 1 1 1 = 4 Presser bar holder
15 719 1 1 W= s A A v Screw
16 720 1 1 1 1 1 wW=ry Presser bar lifter
171 721 1 1 Rk G Presser foot (Inside)
18] 721a 1 1 1 4 Presser foot
191 722 1 1 1 1 1 RS A v Screw 9/64"(3.57)x40/8
20 775 1 1 74 H—=H—=F Finger guard
21| 775a 1 1 1 T4 H—H—F Finger guard
-8-
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I Y B
UPPER FEED MECHANISM

HMmETES | 146RB- 146RBL-

NO|'paRT NO | #a-1 *A-1 i PARTS NAME

1 727 1 1 A = G Walking foot

2 728 1 1 GNP = B A v Walking foot screw 9/64"(3.57)x40/8
3 729 1 1 H=gifg e 7 P2k A v Screw 11/64"(4.37)x40/7

4 730 1 1 Mg o Y Fz Feed arm

5] 731A 1 1 H=gifge 7 PR A Y Screw 1/4"(6.35)x40

6 732A 1 1 i A # A Walking foot connecting link

7 733A 1 1 Wi e Y P EA Y Screw 15/64"(5.95)x28

8 734 1 1 AT 7 b BA VRS Washer

9 735 1 1 A Y FEA VS Vb Nut 15/64"(5.95)x28

10l 736 1 1 S = L EREG A VIl A Y Screw 9/64"(3.57)x40/8

1| 737 1 1 S = 5% Guide

12| 738A 1 1 HitE X Feed connecting lever

13] 739A 1 1 AN €~ Hinged pin

14| 740 1 1 (R3S ES Feed connecting slick block complete
15] 741 1 1 MEBEXMET 7 b Nut 9/32"(7.14)x28

16| 742 1 1 Hhiihy s v < Feed driving shaft crank

17| 743 1 1 thihy v~/ 7 7 € Knock pin

18| 744A 1 1 S =t R Walking foot guide link

19 745 1 1 = ERERSS A Y Screw

20| 746 1 1 = bR AR Bell crank

21 747 1 1 ERAAAREEA Y Screw

22 748 1 1 EFA A Feed lifting rock shaft link

23 749 2 2 TN —= Ay Taper screw 9/32"(7.14)x28

24 750 2 2 EFsy~ax Bushing

25 751 2 2 T == A VRS Washer

26 752 2 2 T——4 v+ 7 b Nut 9/32"(7.14)%28

27 753 1 1 TN~ (N Feed lifting rock shaft crank (Small)
28 755 1 1 TN~ (R) Feed lifting rock shaft crank (Big)
29| 756 4 4 T o< R)IkA v Screw 15/64"(5.95)x28/4.5

30 757 1 1 Hha Feed connecting crank rod

31| 7584 1 1 EFA A Feed lifting eccentric

32 759 2 2 LA LIEA Y Screw 15/64"(5.95)x28/14

33 760 1 Fp il Feed driving shaft

34| 760a 1 Fp il Feed driving shaft

35 761 1 1 P&l Feed lifting rock shaft

36 763 1 rhilg £ v v Feed driving shaft bushing (Rear)
37| 763a 1 rhilfg £ v v Feed driving shaft bushing (Rear)
38 764 1 1 hilig A 2 v kA v Screw 15/64"(5.95)x28/7

39 765 1 1 H i i Feed driving shaft crank

40 766 2 2 F i i & A Screw 11/64"(4.37)x40/12

41 767 1 1 rhifg 7 — v —E v Taper screw

42 768 1 1 Hhiffifg 7 — ¥ — »F 7 b Nut 9/32"(7.14)x28

43 769 1 1 it o~ b Feed driving connecting link

44 770 1 1 Ao Y b 7T —8—E ¥ Taper screw

45 771 1 1 BifgQ Y b 7F—X—¥E Y F Y} Nut 9/32"(7.14)x28

46 772 1 1 BN €~ k4 v Screw 15/64"(5.95)x28/8
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REEFAN . TR B
STITCH LENGTH REGULATOR & LOWER FEED MECHANISM

#AHFS [ 146RB- | 199RB- | 199R-

MOl paRT N | wat | wa-1 [ sac hE PARTS NAVE

1| 401A 1 1 1 | BT b Feed lifting rock shaft

2 402 1 1 1 K Y iy Feed rock shaft

3 403 2 2 2 |EVEhA VLY s — Screw 3/8"(9.53)x28

4 404 4 4 4 [EVEhAve s —F 7+ Nut 3/8"(9.53)x28

5 405A 1 1 I | ETF&EY Feed lifting rock shaft crank

6 406 1 1 1 |ETFEY 2o Feed lifting rock shaft roller

7 407 1 1 1| BTy Mg+ v Screw 11/64"(4.37)x40/12

8 410 2 2 2 |V ANk A v Screw 11/64"(4.37)x40/3.8

9 411 1 1 1 £V e Feed bar

10] 412 1 1 1 3%V &l Feed bar shaft

11| 413 1 1 1 %y &y 7 — Feed bar shaft collar

12 414 1 1 1 By &iEhsr 7 —1k4 v Screw

13] 416 2 2 PN B Screw

14] 417A 1 1 I | =X=v”F Feed forked connection

15] 418A 1 1 1 77 v a7 Feed lifting rock shaft connecting rod
16| 419A 1 1 1 Y 7 53 Feed cam complete

17]  420A 1 1 1 v Hinge screw 9/32"(7.14)28

18 421 2 2 2 7—N—4 v F 7P} Nut 9/32"(7.14)28

19 423 1 1 1 |e¥FbLr7agg4y Hinge screw 5/16"(7.94)x24

20 424 1 1 1 S A A Knee lifter lifting lever pin

21 425 1 1 1 S A R | o Screw 15/64"(5.95)x28/4.5

22| 426 1 1 1 |7 2fEFerFiy Hinge screw

23 427 1 1 1 |7 285F Knee lifter lifting lever connecting rod joint
24| 428 1 1 1 |e¥E75HEs 7 b Nut 3/16"(4.76)x32

25 429 1 1 1 S A= Knee lifter lifting lever connecting rod
26| 4304 1 1 1 S A S Knee lifter bell crank complete
27 431 1 1 1 S A Knee lifter bell crank spring

28] 432 2 2 2 |eHETE&AY Screw 11/64"(4.37)x40/12

29| 435A 1 1 1| AT B4 Stitch length regulator complete
30| 436 1 1 L Y T L Y —5] Y A Spring

31| 437 1 1 1|2V Y Y =ik A v () Screw (Lower) 9/64"(3.57)x40/6.5
32| 438 1 1 1|2V Y Y=k A v () Screw (Upper) 9/64"(3.57)x40/8
33| 441A 1 1 1| XATE Y R ETES Feed regulator (Forked)

34 442A 1 1 1 pEvY Y7 kA vy Screw 15/64"(5.95)x28/10

35 443A 1 1 R B R S T Screw 9/32"(7.14)x28

36|  444A 1 1 1|y ¥ 7ih—) Hinge stud

37 445 1 1 1 L Screw 15/64"(5.95)x28/10

38| 446A 1 1 1 vy v7 Feed connecting link

39| 4474 1 1 1 |39y > 7dl() Hinge stud

40| 448 1 1 1 |BEofrERA E ¥ Feed regulating dial lock pin

411 449 1 1 1 |HEY gl A N A Spring

42|  450A 1 1 1 |V A v Feed regulating stud

43|  451A 1 1 1|2V H#k Feed regulating dial

441 452 1 1 1 &y HE& A+ v Screw 3/16"(4.76)x28/8

45|  464A 1 1 1|2V FHE vy — () Feed reverse lever complete

46| 453A 1 1 1|V ey Y — Feed reverse lever

47 454 2 2 2 [REVEEET Y N =ik A Y Screw 15/64"(5.95)x28/10

48| 455 2 2 2 | FEE L oY —dhigs 4 v Screw 3/16"(4.76)x28/6.5

49|  456A 2 2 2 &Y FHET L Y — )R 4 Spring washer

50| 457A 1 1 1|k FRET v Yy —i Feed reverse lever shaft

51| 458A 1 1 1 [V FHE A v A 5 Bushing for stitch length regulator screw
52 459 1 1 1 &Y e A v 2 s vk A v Screw 15/64"(5.95)x28/8

53| 460A 1 1 1|2V SR ES Stitch length regulator complete
54| 461 2 2 2 PRV HEHSBESILA Y Screw 15/64"(5.95)x28/7

55 462 2 2 2 VA vEY s — Screw3/8"(9.53)x28

56 463A 1 1 1 L Screw 9/32"(7.14)x28

57| 723A 1 1 L e ¥ E7 ) Knee lifter lifting lever complete
58| 724 1 % M Feed dog

59| 724a 1 IR PeSUR- 5] Feed dog

60 725 1 AKE Y Wi Feed rock shaft crank

61| 725a 1 1 |KPFEY Wi Feed rock shaft crank

62| 726 2 2 2 KR Y Wids A v Screw 11/64"(4.37)x40/12
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REEGRE. TRV BB
STITCH LENGTH REGULATOR & LOWER FEED MECHANISM

#AhFS | 146RBL- | 199RBL-
NO) part No | wa-g #A-1 hE PARTS NAVE
1 203 1 1 kv Set screw
2 232A 2 2 7 — Collar
3 233 4 4 1A v Set screw
4 274 4 4 kv Set screw
5 323 4 4 kA4 v Set screw
6| 401a 1 1 LRI Y iy Feed lifting rock shaft
7 402a 1 1 KLY Feed rock shaft crank
8 405A 1 1 RV B Feed lifting rock shaft crank
9 406 1 1 EFiXy 2. Feed lifting rock shaft roller
10 407 1 1 BRI Y g A v Screw 11/64"(4.37)x40/12
11] 410 2 2 %Y a4 v Screw 11/64"(4.37)x40/3.8
12 411 1 1 ®UE Feed bar
3] 412 1 1 oSV Feed bar shaft
14| 413 1 1 B Rl 7 — Feed bar shaft collar
15] 414 1 1 %AW 7 —1E4 v Screw
16] 416 2 2 LB A v Screw
17  417A 1 1 —NXa7t Feed forked connection
18] 418A 1 1 77 v a” Feed lifting rock shaft connecting rod
19] 419A 1 1 ®Y A L(4H) Feed cam complete
20| 420A 1 1 v Hinge screw 9/32"(7.14)28
21 421 1 1 7—nN—A4vF 7P Nut 9/32"(7.14)28
22| 423 1 1 L LY T gAY Hinge screw 5/16"(7.94)x24
23 424 1 1 S A A g Knee lifter lifting lever pin
24 425 1 1 S A I | o Screw 15/64"(5.95)x28/4.5
25| 4354 1 1 I Y B AH ST Stitch length regulator complete
26 436 1 1 6V EAET L oY —5] Y 4 Spring
27 437 1 1 BV Y oY=k A v (F) Screw (Lower) 9/64"(3.57)x40/6.5
28| 438 1 1 BV Y oY=k A v (k) Screw (Upper) 9/64"(3.57)x40/8
29| 441A 1 1 AR Y BT Feed regulator (Forked)
30 442A 1 1 EVY kA Y Screw 15/64"(5.95)x28/10
31| 443A 1 1 1B Y FHERS A Screw 9/32"(7.14)x28
32| 444A 1 1 YY) Hinge stud
33 445 1 1 LN Screw 15/64"(5.95)x28/10
34|  446A 1 1 ®Euy vy Feed connecting link
35|  447A 1 1 YUY Hinge stud
36| 448 1 1 R R TAL R S Feed regulating dial lock pin
37 449 1 1 ER R AL R AR Spring
38| 450A 1 1 26V A A v Feed regulating stud
39| 451A 1 1 BV H R Feed regulating dial
40| 452 1 1 BV H A A v Screw 3/16"(4.76)x28/8
41| 464Aa 1 1 EYFEET LY —(#) Feed reverse lever complete
42| 453A 1 1 ®EYEE L Y — Feed reverse lever
43 454 2 2 EVPEE Y N =1k A v Screw 15/64"(5.95)x28/10
44| 455 2 2 16V FRET Y oY —ilgs A v Screw 3/16"(4.76)x28/6.5
45|  456A 2 2 16V FRET Y Y — R g Spring washer
46| 457Aa 1 1 1%V FET L Y — i Feed reverse lever shaft
47|  458A 1 1 BV EHE A v A b Bushing for stitch length regulator screw
48 459 1 1 EYREE A v A SV EA Y Screw 15/64"(5.95)x28/8
49|  460A 1 1 B R ES Stitch length regulator complete
50 461 2 2 B R ES LA v Screw 15/64"(5.95)x28/7
51| 465 1 1 TP ) Hif Feed rock shaft
52| 466 1 1 Y il A 5OV () Bushing(Left)
53 467 3 3 A g Bushing
54 468 2 2 7”7 — Collar
55 469 1 1 iy Shaft
56 470 1 1 777 F Clutch
57 471 1 1 BE7 vy — Knee lifter lever
58| 472 1 1 B ET VN —(k) Knee lifter lever(Left)
59| 473 1 1 B ET v oN—(h) Knee lifter lever(Right)
60 474 2 2 BA v Stud screw
61 475 1 1 BE7Vv A Knee lifter connector
62 476 2 2 BA v Stud screw
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REHGRE. TREY BB
STITCH LENGTH REGULATOR & LOWER FEED MECHANISM

#AhFS | 146RBL- | 199RBL-
NO) part No [ wa-g *A-1 s PARTS NAVE
63| 477 1 1 LR Y i () Feed lifting rock shaft crank(Right)
64 478 2 2 AL A Screw
65 479 1 1 B ATl Set pin
66 480 1 1 A Z I Bushing
67| 724 1 % M Feed dog
68| 724a 1 % B Feed dog
69 725 1 FKFIE Y i Feed rock shaft crank
70| 725a 1 AKFE Y Wi Feed rock shaft crank
71 726 2 2 KPR Y s A v Screw 11/64"(4.37)x40/12
72 764 4 4 Nk Set screw
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SRR
NEEDLE ROCK MECHANISM

BB &S | 146RB- | 199RB-| 199R- | 146RBL- | 199RBL-

NO PART NO | *A-1 *A-1 *A-1 *A-1 *A-1 A PARTS NAME

1 315 1 1 1 1 1 Tk ¢ Eccentric stud

2 316 1 1 1 1 1 B R A Screw 1/4"(6.35)x40/7

3 318 1 1 1 1 1 SHR 7 Sl A 7 —(1%) Collar (Rear)

4 319 2 2 2 2 2 SR A i A 5 —(18)1k 4 ¥ |Screw 11/64"(4.37)x40/3.8

5 320 1 1 1 1 1 SHR 7 Sl A &V (1%) Bushing (Rear)

6 321 1 1 1 1 1 SR A sl A 2 v (18)1l A v [Screw 15/64"(5.95)x28/7

7 322 1 1 1 1 1 MR A Ll 7 — (7)) Collar (Front)

8 323 2 2 2 2 2 |sHE# 2l A 7 —(@nIE 4+ v [Screw

9 328 1 1 1 1 1 SHR 7 S il A &V (5D) Bushing (Front)

10l 329 1 1 1 1 1 SR A ik A 2 v ()R A v [Screw 15/64"(5.95)x28/7

11| 337 1 1 1 1 1 SRR 145 Zig-zag regulator

12| 338 1 1 1 1 1 SHR AR + v Screw 15/64"(5.95)x28/8

13| 339 1 1 1 1 1 FHRFIESE Zig-zag regulator slide block

14| 340 1 1 1 1 1 SHRAFETAR R €~ Stud

15] 341 1 1 1 1 1 Eg P Nut 9/32"(7.14)x28

16| 344 1 1 1 1 1 g2 5 v 2850 Zig-zag regulator bushing

17| 345 1 1 1 1 1 47 9 v 7 A 5w k4 v |Screw 15/64"(5.95)x28/7

18| 346 1 1 1 1 1 §HRZ 7 ¥ 7 i Zig-zag regulator stud

19 348 1 1 1 1 1 SHRAAE Y ¥ kA v Screw 15/64"(5.95)x28/14

20| 349 1 1 1 1 1 SRy 1 X VRS Spring washer

21 350 1 1 1 1 1 T Y Y& A v Screw 3/16"(4.76)x28/6.5

22] 352 4 4 4 4 4 SHIR B L A v Screw 9/64"(3.57)x40/7

23] 353 2 2 2 2 2 BHEA b Y 08— Stopper 3/16"(4.76)x32

24 354 1 1 1 1 1 HPEA b7 =77 ¥ x—  |Washer

25| 355 1 1 1 1 1 R A b7 s —ikF 7 b Nut 3/16"(4.76)x32

26| 358 1 1 1 1 1 SRl Needle vibrating shaft

27] 359 1 1 1 1 1 SR H R Zig-zag indicator plate

28 360 1 1 1 1 1 AR Spring

29| 361 1 1 1 1 1 AV Screw 9/64"(3.57) X 40/6.5

30 373 1 1 1 1 1 W ERET Y <3 Dial

31| 3714 1 1 1 1 1 SHRTE ST Index finger

32| 377 1 1 1 1 1 |sHRfESHE A ¥ Screw 11/64"(4.37)x40

33] 601 1 1 1 1 1 SHRE) X 7 Needle vibrating worm wheel (2A)
34| 60la 1 1 1 1 1 SHRE) X 7 Needle vibrating worm wheel (1A. 3A)
35| 602 2 2 2 2 2 HRENX 7 kA v Screw 11/64"(4.37)x40/6

36| 603 1 1 1 1 1 SHRZ X 7 Needle vibrating worm gear (2A)
37| 603a 1 1 1 1 1 SHRZ X 7 Needle vibrating worm gear (1A. 3A)
38| 604 2 2 2 2 2 FHHRZ X 71k A v Screw 15/64"(5.95)x28/4.5

39| 605 1 1 1 1 1 SHIR A & il Needle vibrating cam shaft

40| 606 1 1 1 1 1 SR A A Cam (2A)

41| 606a 1 1 1 1 1 SHR 7 & Cam (1A)

42|  606b 1 1 1 1 1 SHR 7 & Cam (3A)

43| 607 2 2 2 2 2 |#tk2 A1EA Y Screw 11/64"(4.37)x40/6

44| 608 1 1 1 1 1 §HRZ 7 ¥ 7 Zig-zag regulator stud

45| 609 1 1 1 1 1 §R” 7 v 7k A s Zig-zag regulator stud bushing
46| 610 1 1 1 1 1 7 7 ~ 7l A £ v ik 4 v |Screw 15/64"(5.95)x28/8

47 611 1 1 1 1 1 Lt a Needle vibrating cam roller arm
48| 612 1 1 1 1 1 o EEHiE A4 v Screw 15/64"(5.95)x28/7

49 613 1 1 1 1 1 + Needle vibrating cam roller

50 614 1 1 1 1 1 Eiih Needle vibrating cam roller stud
51 615 1 1 1 1 1 K+ 7 b Nut 15/64"(5.95)x28

52 616 1 1 1 1 1 SHR A T Needle vibrating bell crank (Rear)
53] 617 2 2 2 2 2 SHRAMET L A v Screw 15/64"(5.95)x28/7

54 618 1 1 1 1 1 il 7 — Collar

55| 619 1 1 1 1 1 |$tkfh 7 7 —1k 4 v Screw 1/4"(6.35)x40/4

56 620 1 1 1 1 1 SR =X Forked lever

571 621 2 2 2 2 2 SHRIRET =Xk 4 v Screw 15/64"(5.95)x28/7

58| 622 1 1 1 1 1 Ry > 7 Connecting link

59 623 2 2 2 2 2 SRV ¥ 7B A Y Screw 3/16"(4.76)x32

60| 624 1 1 1 1 1 SHRRET £ & Needle bar vibrating bell crank (Front)
61| 625 1 1 1 1 1 SHRRET £ = o Forked lever driving stud

62| 626 1 1 1 1 1 HRAM LS4 v Screw 15/64"(5.95)x28/7

63 627 1 1 1 1 1 $H e~ b Needle vibrating connection

64| 628 1 1 1 1 1 AV Screw 9/64"(3.57) X 40/14

65 629 1 1 1 1 1 b 7 b Nut
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&
ACCESSORIES

i3S | 146RB-| 199RB- | 199R- | 146RBL- | 199RBL-
NO PART NO | *A-1 *A-1 | *A-1 *A-1 *A-1 i PARTS NAME
1 1 4 4 gHt > b Needle DPx17 18#
2 la 4 4 gHt > b Needle DPx5 16#
3 1b 4 F Needle DPx5 14#
4 2 2 2 2 2 e Bobbin (Large)
5 2a 2 e s Bobbin (Small)
6 3 1 1 1 1 1 HKLx L7 b Bobbin winder complete
7 4 1 1 1 1 1 NV ¥ #(33Y) |Wrench (3mm)
8 5 1 1 1 1 1 WEL Oiler
9 6 1 1 1 1 1 F74735—(K) Screw driver (Large)
10 7 1 1 1 1 1 F 74 75—) Screw driver (Middle)
11 8 1 1 1 1 1 F7475—CN) Screw driver (Small)
12 9 1 1 1 1 1 KALGt 7 b Thread stand assy
13 10 4 4 4 4 4 |8T Nail
14 11 4 4 4 4 4 Bif = & Vibration preventing rubber
15 12 2 2 2 3 3 # 3 v+ b |Table hinge with rubber cushion
16 13 1 1 1 1 1 AN Spanner
17 14 1 1 1 1 1 ~ov b A ov—(4)  |Belt cover complete
18] 14-1 1 1 1 1 1 NIV b HoN—1 Belt cover 1
19] 14-2 2 2 2 2 2 i v Screw 15/64” (5. 95) X 28/8
20| 14-3 1 1 1 1 1 ~NOv b A ov—(4)  |Belt cover 2 complete
21 14-4 1 1 1 1 1 v Screw M4 X 12. 5
22| 14-5 1 1 1 1 1 R AR ] Belt cover 3
23| 14-6 2 2 2 2 2 HAR A v Screw 4.5x20
24| 14-7 2 2 2 2 2 I X PEL Washer
25 15 4 4 4 8 8 |4T Nail
26 16 1 1 1 2 2 w7 Qil tank complete
27 17 1 1 1 EF eV b Knee lifter assy
28 18 1 1 1 1 1 E=— A N— Vinyl cover
29 19 1 1 FE—=7 Chain
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